<@, SERVICE PARTS LIST[s054-00-0030

7000 WATT ALTERNATOR I st
Catalog No.| 4790 [s.ri. 439-1001 | ‘

54-00-0950
For Engine Replacement Parts or Service,Refer to Manufacturers Name Plate and

Both Model and Serial No. must be furnished to obtain correct parts,
Contact their Nearest Service Center,

gv Item Part No. Req’d Description
|

- 15 1 44-66-5270 Choke Mounting Plate Assembly
| 2 2 06-57-7500 11/4 N.P.T. Pipe Locknut
BOLTS 10 ENGINE FUEL 3 43-33-0400 11/4 N.P.T. x 1/2 Lg. Nipple
TANK BRACKET 4 43-33-0420 1174 N.P.T. x 45° Elbow
5 43-33-0410 11/4N.P.T. x 1 3/4 Lg. T.O.E. Nipple
6 42-68-0260 Muffler Clamp Assembly
7 43-31- 0250 Muffler (Stainless Steel)

9 44-66-5280
10 06-75-0343
1 06-97-4100
12 06-55-1980
13 45-88-5245
14 45-56-0120
15 06-75-0340
16 06-75-0500
17 40-50-6900
18 43-54-0230
19 06-92-2510
20 45060-0280
21 06-57-5005
22 42-36-0690
23 06-85-1740
yz 06-75-0100
25 06-97-10C0
2 06-55-1500
27 44-94-0180
28 06-81-8650
29 43-44-0310
30 42-68-0270
31 45-88-5261

32 06-97-4125
33 06-55-2400

Muffler. Support Plate

5/16-18 x 2 1/2 Lg. Stressproof Capscrew
5/16 Lockwasher - Split

5/16-18 Hex. Nut

5/16 Flat Washer

Adjusting Strap

5/16-18 x 1"’ Lg. Hex. Hd. Capscrew
3/8-16 x 1" Lg. Hex. Hd. Capscrew
Spring

Muffler Guard

Air Cleaner Stud

Air Cleaner Support

1/4-28 Locknut

Lifting Eye

10 Sheet Metal Screw

1/4-20 x 3/4 Lg. Hex. Hd. Capscrew
1/4 Lockwasher

1/4-20 Hex Nut

Choke Control Rod

6-32 x 1/4 Lg. Sems Sc. & L.W.
Automatic Choke & Gasket

Choke Lever Clamp

3/8 Flat Washer

3/8 Lockwasher

3/8-16 Hex Nut

ENGINE ACCESORIES

NOTE: TO ORDER AN EXACT REPLACEMENT ENGINE
SPECIFY METCO NO 43-20-4500
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LOW OIL SHUT-OFF SYSTEM

15 ¢l
%» Item Part No. Req'd Description
1 23-66-0850 1 Low Oil Shut-off Switch Assembly
2 45-66-0060 1 0il Tank -
3 43-64-0101 1 Pump Head Assembly
4 43-33-0320 1 Probe Assembly
5 45-76-0170 1 Rubber Hose
6 42-68-0280 1 Hose Clamp
7 43-33-0330 1 90° Tank Outlet
8 45-56-0130 2 0Oil Tank Strap
9 06-75-0150 4 1/4-20 x 1" Lg. Hex. Hd. Capscrew
10 06-97-1000 4 1/4 Lockwasher - Split
4 n 06-55-1500 4 1/4-20 Hex Nut
3 12 45-60-0290 1 0il Tank Support Assembly
B oo owe w e WM 2 elee s
g -97- / ockwasher - Split
@ CRANKCASE 6 b - 15 06-55-1980 2 5/16-18 Hex Nut
16 42-52-0210 1 Filler Cap
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